Select a dealer

Mopar® Authentic Parts & Accessories

Find a Dealer
Cart

Cart is Empty

Air Cleaner for 2016 Ram 2500

Vehicle

2016 Ram 2500 Change Vehicle

Categories

Browse Categories
Air Cleaner for 2016 Ram 2500 #0 Air Cleaner for 2016 Ram 2500 #1 Air Cleaner for 2016 Ram 2500 #2
Air Cleaner for 2016 Ram 2500 #0
No.
Part # / Description / Price
1
Clean Air Duct

Consists of Items 8, 9 and 10. Consists of Items 6, 8 and 10.

2
Clamp

Duct to Turbo End. Thread - M8 165mm Diameter.

7
Tapping Hex Head Screw, Mounting

Tapping Hex Head Screw

M4.2x1.70x16.00. Sensor to air cleaner upper. MAF Sensor. MAP Sensor Attaching.

9
Temperature Barometric Absolute Pressure Sensor

In Air Cleaner. Temperature Barometric Absolute Pressure.

10
Tapping Hex Flange Head Screw

M6x2.70x37.20. Cover to Lower Air Box. Air Box Lid to Lower Air Box. Air Cleaner Upper to Air Cleaner. Air Cleaner Lid to Lower. Air Cleaner Upper to Lower. Duct to Front End Module.

15
Hex Flange Head Screw, Mounting

Hex Flange Head Screw

Air Cleaner to Body. Air Cleaner Assembly to Hydroform. M8x1.25x35.00.

16
Air Cleaner Bracket Grommet

Air Cleaner to Inner Fender. Grommet that holds the sensor. Attaches the air flow sensor to the air cleaner. Air Cleaner Mounting. Up to 8/8/03. Rear.

17
Hex Flange Head Tapping Screw & Washer

M9x1.25x25.4. Lower Shaft to Gear. Fastener Repair Air Cleaner Bracket. Oversized Screw to Replace Item 2 if Stripped. Skid Plate to Front Axle Repair. Repair Skid Plate Crossmember To Skid Plate. Oversized screw to replace item 4 if stripped.

No.
Part # / Description / Price
8
U Nut

M6x1.00x24.00. Body Controller Bracket To Body. Pencil brace reinf to p.u. Brace to Box Panel. CBC Bracket to Body Panel. Brace Reinforcement To Box. Front Panel to Box Outer Panel.

11
Hex Head Screw

Hex Head Screw, Mounting

M8x1.25x25. Air Cleaner Bracket. Battery Tray Mounting. M8x1.25x27. Ground Strap To Body. Air Cleaner to Frame Assesmbly. Headlamp To Dash Ground Screw.

13
Hex Flange Head Tapping Screw & Washer

M9x1.25x25.4. Lower Shaft to Gear. Fastener Repair Air Cleaner Bracket. Oversized Screw to Replace Item 2 if Stripped. Skid Plate to Front Axle Repair. Repair Skid Plate Crossmember To Skid Plate. Oversized screw to replace item 4 if stripped.